JOURNAL OF PURE AND APPLIED MICROBIOLOGY

Endjala et al | Article 10511
J Pure Appl Microbiol. 2026. doi: 10.22207/JPAM.20.1.10 e
Received: 24 April 2025 | Accepted: 21 November 2025

J \

P-ISSN: 0973-7510; E-ISSN: 2581-690X

RESEARCH ARTICLE OPEN ACCESS

Evaluating Signature Mutations and Phenotypic
Antibiotic Resistance in Wastewater Bacteria

Johanna Naimpungu Endjala(>, Graca Kamba Kandanda®(>,
Loide Nangulohi Nangolo!(’, Festus Shafodino Shafodino!(>),
Omoruyi Etinosa Beauty?(> and Lamech Malagho Mwapagha'*

!Department of Biology, Chemistry and Physics, Faculty of Health, Natural Resources and Applied Sciences,
Namibia University of Science and Technology, Windhoek, Namibia.

2Applied Microbial and Health Biotechnology Institute, Cape Peninsula University of Technology, Cape Town,
[...]
treatments.2 AMR arises through a combination of
genetic mutations and the acquisition of antibiotic
resistance genes (ARGs), which collectively enable
bacteria to survive antimicrobial exposure.**

Mutations in bacterial genes can alter
antibiotic targets, inactivate drugs, or enhance
efflux activity.®> For instance, gyrA mutations
(Ser83Leu, Asp87Gly) confer fluoroquinolone
resistance, bla_,, variants such as Asp170Asn
encode extended-spectrum B-lactamases (ESBLs),
and rpoB mutations (S531L) are linked to rifampicin
resistance.®’ Similarly, tetA mutations enhance
tetracycline efflux, while 23S rRNA alterations
(A2058G) mediate macrolide resistance.®®
Understanding these molecular signatures is
essential to elucidate how resistance evolves and
spreads across microbial populations.

Wastewater treatment plants (WWTPs)
have emerged as critical reservoirs and
dissemination hotspots for ARGs and resistant
bacteria. These systems receive inputs from
domestic, hospital, and industrial sources,®!
creating an environment rich in microbial
diversity, antibiotic residues, and selective
pressures that facilitate horizontal gene transfer.'?
Consequently, effluents discharged from WWTPs
often contain resistant bacteria and ARGs that
can disseminate into natural ecosystems and
potentially re-enter human populations through
various exposure pathways.'*'* Studies have
reported diverse and transcriptionally active
ARGs in activated sludge and treated wastewater,
conferring resistance to multiple antibiotic classes,
including aminoglycosides, fluoroquinolones, and
B-lactams.>16

Windhoek, Namibia, presents a unique
and critical case for studying antimicrobial
resistance within wastewater systems. As one of
the few cities globally that extensively recycles

treated wastewater for both potable and non-
potable uses, understanding the microbial and
genetic composition of these systems is essential
for public health safety. Effluents from the
three sampled wastewater treatment plants are
routinely repurposed for non-potable applications
such as landscape irrigation, agricultural
use, and environmental augmentation. This
continuous reuse cycle increases the likelihood of
environmental and human exposure to antibiotic-
resistant bacteria and resistance genes, warranting
focused genomic and phenotypic investigation of
these microbial communities.

This study investigates signature
mutations and phenotypic antibiotic resistance
in bacterial isolates from WWTPs in Windhoek,
Namibia. By mapping resistance-associated
mutations and profiling susceptibility patterns, the
research provides insights into the genetic basis
of resistance and the environmental persistence
of ARGs. The findings reinforce the importance
of continuous AMR surveillance in wastewater
systems as part of a One Health strategy to
mitigate the spread of resistance and safeguard
public health.

MATERIALS AND METHODS

Sampling sites

This study focused on three wastewater
treatment plants (WWTPs) situated in Windhoek,
Namibia, all of which employ biological treatment
processes.

Plant A, the city’s main reclamation
facility, is connected to the municipal sewer
network!” and treats approximately 28,000 m%/
day, serving up to 80% of Windhoek’s population
through multi-stage processing that includes
preliminary, primary, secondary, and advanced
treatment stages (Figure 1). Plant B treats
around 7500 cubic meters per day (m?%d) of
mixed municipal and industrial wastewater using
combined physical, chemical, and biological
processes (Figure 2). Plant C serves a residential
development on the outskirts of Windhoek. This
plant utilizes a more advanced biological trickling
filter system, incorporating primary anaerobic
treatment, settling, secondary aerobic treatment,
secondary clarification, and final disinfection.*’

Journal of Pure and Applied Microbiology

www.microbiologyjournal.org



Endjala et al | J Pure Appl Microbiol. 2026. https://doi.org/10.22207/JPAM.20.1.10

Collection and preparation of samples

Both grab and composite samples of
influent and effluent wastewater were collected
usually in the mornings from each WWTP on a
weekly basis over a four-week period. Sterile glass
containers (Witeg, Germany, cat. No.: 5526 500 B)
were used for collection, following environmental
microbiology protocols to prevent contamination,
whereby the bottles were thoroughly rinsed with
the sample water twice prior to sampling.*® A total
20 samples were collected and upon collection
samplesimmediately labeled (ID, date, time, type,
location) and kept cool during transport. In the lab,
samples were stored at 4 °C and processed within
3 hours to preserve microbial integrity.

Bacterial isolation and identification

To ensure aseptic handling, a metal
inoculating loop was sterilized by heating until
red-hot over a Bunsen burner flame and cooled
before use. A small aliquot of each wastewater
sample was streaked onto nutrient agar plates
(Millipore, SA; lot No.: HG0O000C1.500) using the
quadrant streaking technique to obtain isolated
colonies.” Incubation of the plates was carried
out at 37 °C for a duration of 24 hours to allow
the development of distinct colonies. Distinct
colony morphologies were then sub-cultured
to ensure purity for subsequent analysis. Pure
isolates were first subjected to Gram staining to
distinguish Gram-positive from Gram-negative
bacteria.?* Identification was then performed
using the VITEK 2 Compact system (bioMérieux,
France), which determines bacterial identity
based on automated biochemical profiling and
database comparison. Bacterial suspensions
were prepared in 0.45% saline, adjusted to a 0.5
McFarland standard,?? and loaded onto VITEK GN
and GP identification cards (bioMérieux, SA; lots
2412771103 and 2422792403) for Gram-negative
and Gram-positive bacteria, respectively. The
system provided automated identifications with
corresponding confidence levels.

Identification of ARGs using PCR

Genomic DNA was extracted from
pure bacterial cultures using the ZymoBIOMICS
Quick-DNA Fungal/Bacterial Miniprep Kit (Zymo
Research, USA; catalog number D6005), according
to the manufacturer’s protocol.® The purity and

concentration of extracted DNA were evaluated
using a NanoDrop One spectrophotometer
(Thermo Scientific, USA) and genomic gel
electrophoresis. PCR amplification was conducted
ina 25 plL reaction volume comprising 12.5 plL of 2
x PCR Master Mix, 1 uL each of forward and reverse
primers (10 uM), 2 uL of template DNA, and 8.5/
uL of nuclease-free water.2* Primers targeting the
bla ., gyrA and tetA genes were synthesized by
Inqaba Biotechnical Industries (Pty) Ltd (South
Africa). The thermal cycling protocol consisted
of an initial denaturation at 95 °C for 2 minutes,
followed by 32 cycles of denaturation at 95 °C for
15 seconds, annealing at 56 °C for 35 seconds,
and extension at 72 °C for 35 seconds, with a final
extension step at 72 °C for 8 minutes?* (Table 1).
A no-template negative control was included. PCR
products (3 uL) were then run on a 1.5% agarose
gel (with ethidium bromide) at 100 V for 45 min
alongside a 1 kb ladder for size reference. The
bands of DNA products were viewed under the
Gel Documentation System.

Antibiotic susceptibility testing

Antibiotic susceptibility of the bacterial
isolates was assessed using the Kirby-Bauer disc
diffusion technique. The procedure followed
the interpretive standards of the Clinical and
Laboratory Standards Institute (CLSI, 2018).%®
Pure bacterial colonies were suspended in sterile
saline to achieve a concentration equivalent
to the 0.5 McFarland standard (approximately
1.5 x 108 CFU/mL), and the suspension was
then evenly spread onto Mueller-Hinton agar
(Millipore, SA; lot No.: HGO00C37.500) using
a sterile swab. Antibiotic disks saturated with
antimicrobial agents [Tetracyclines (30 ug),
Ciprofloxacin (5 pg) and Ampicillin (10 pg)] were
then placed on a lawn of known bacteria seeded
on the surface of the inoculated media. The plates
were incubated overnight at 37 °C. Following
incubation, the diameters of the inhibition zones
were measured and categorized as susceptible (S),
intermediate (1), or resistant (R) according to the
zone diameter breakpoints specified by the CLSI
standards for the various bacterial groups tested.
It is noteworthy that although CLSI guidelines
are developed for clinical isolates, they may
be applied to environmental and wastewater
bacteria, particularly clinically relevant species like

Journal of Pure and Applied Microbiology

www.microbiologyjournal.org



Endjala et al | J Pure Appl Microbiol. 2026. https://doi.org/10.22207/JPAM.20.1.10

Enterobacterales (which were predominant in this
study), to enable standardized interpretation of
resistance profiles. It is acknowledged, however,
that these breakpoints may not fully reflect the
behavior of environmental isolates.

Antibiotic susceptibility results were
interpreted using CLSI breakpoints (Table 2) and
subsequently analyzed statistically to compare
resistance patterns across different wastewater
treatment plants
Statistical analysis

The data was analyzed using descriptive,
comparative, and inferential statistical methods.
Descriptive statistics such as averages, standard
deviations, and frequency counts were applied to
summarize the distribution of bacterial species,
patterns of antibiotic resistance, and gene

presence. Comparative analysis was performed
using chi-square tests to assess associations
between bacterial species, resistance phenotypes,
and wastewater treatment plant (WWTP) sources.
Inferential statistical methods were used to assess
if the differences in resistance patterns were
statistically meaningful, with significance set at
a p-value below 0.05. Graphical representations
of the data were created using GraphPad Prism
version 6 and Microsoft Excel.

RESULTS AND DISCUSSION

Bacterial identification

A total of 47 bacterial isolates were
recovered from wastewater samples collected
from the three treatment plants: Plant A (23

Table 1. Targeted antibiotic resistance genes (ARGs), primer sequences, amplicon sizes, and melting temperatures

used for PCR amplification

Gene Forward Primer Sequence Reverse Primer Sequence Amplicon Melting
Size (bp) temp.
bla.,,, 5’-ATAAAATTCTTGAAGAC-3’ 5’-TTACCAATGCTTAATCA-3’ ~858 bp 32°C
tetA 5’-GTAATTCTGAGCACTGTCGC-3’ 5’-CTGCCTGGACAACATTGCTT-3’ ~210 bp 45 °C
gyrA 5’-CGACCTTGCGAGAGAAAT-3’ 5’-GTTCCATCAGCCCTTCAA-3’ ~620 bp 48 °C
Process Flow Diagram for Gammams Water Care Works
+60-70 % Recycled flow=+10 000 m?¥/d)
Grit Frmery. Seconday
Raw WW_| screening remaval Sedimentation Sedimemagon
overflow
426000 m3/d The flow splits here inderflow H + 1600 m¥/d
Isludge_ | _
Integrated flow Evaporation I[
400m3/d v + 440-900 m3/h gliemd 1
_'I supernatant l_ Activated Sludge Process |— =55 | Sodimeniiaiion i
| Biodigeston WAS }
| +800mg/d | +1900q m¥d
: 17000m¥/d : & i
: i 1s2-250mud eV : ‘:!3313/5) v
1 v | T NGWRP
! 1 —
I e D@j i B-series Maturation [+21 000m?/d
| 2 +36m¥h | Ponds
I ) thickened sludge Overfloy |
E Dealedaour +40m3h / thickened sludge i >
i y Y I ] Aseries oG
: : = Ponds

RAS=Return Activated Sludge
WAS=Waste Activated Sludge
MLSS=Mixed Liquor Suspended Solids

v
Ofjomuise Water Care Works

The water lost at at the screening at grit removal stage (with the screening and the grit) is so minimal that it is normally ignored
The Secondary Sedimentation (Humus tanks) of the Biofitters are decomissioned therefore the settled sludge that used to be pumped to the

Biodigesters is currently just retained in the tanks
flow volume to the DPR Plant is usually 80-85% of the incoming flow

Some of the Biofilter effluent is pumped back to the Activated sludge plant to boost the supply to the DPR Plant, the amount

depends on the quality of the water

Figure 1. Process flow diagram of wastewater treatment plant A showing the main stages of wastewater treatment,
including influent, treatment units, and effluent pathways. Arrows indicate the direction of wastewater flow

Journal of Pure and Applied Microbiology

4

www.microbiologyjournal.org



Endjala et al | J Pure Appl Microbiol. 2026. https://doi.org/10.22207/JPAM.20.1.10

isolates), Plant B (12 isolates), and Plant C (12
isolates). Among these, 83% were Gram-negative
and 17% were Gram-positive (Figure 3). The most
frequently identified species were Escherichia coli,
Klebsiella pneumoniae, and Citrobacter freundii,
with E. coli occurring at all sites (Figure 4). Plant
B was dominated by K. pneumoniae and E. coli,
while Plant A exhibited greater species diversity,
including K. pneumoniae, E. coli, and Raoultella
planticola. Plant C contained a high proportion
of E. coli, Raoultella planticola, and Enterobacter
spp. Based on VITEK system analysis, Kocuria
rosea, Staphylococcus lentus, and Pediococcus
pentosaceus were identified with high confidence,
indicating a diverse microbial community.

The bacterial species isolated
from wastewater treatment plants (E. coli,
Klebsiella pneumoniae, Citrobacter freundii,
among others) are known to harbor antibiotic
resistance genes (ARGs), and their presence
in wastewater highlights the environment as
significant reservoirs for resistance.” Studies
have documented that Klebsiella pneumoniae and
other Enterobacteriaceae frequently harbor beta-
lactamase genes (e.g., bla.,,, bla,,, , bla_, ), which
confer resistance to beta-lactam antibiotics.?*?’
The identification of these genes in wastewater
isolates indicates significant risk for the spread
of multidrug-resistant (MDR) strains into the
environment.? The dominance of Gram-negative

Table 2. The standard AST breakpoints as per Clinical and Laboratory Standards Institute

Antibiotic Abbreviation Antibiotic sensitivity rating
Susceptible (S)  Intermediate (I) Resistant (R)
Ampicillin AMP 28 18-20 <16
Ciprofloxacin CIP 215 10-14 <4
Tetracyclines TET 219 15-18 <14

Schematic Process Layout for Otjomuise Water Care Works (OWCW)

Backwash water from New
Goreangab Water Reclamation
Plant

2000m?/d
Mixed

Scum

Otjiseru River/Old Goreangab

Activated sludge
process

Screening >

Grit removal |>4.(

liquor

Secondary
Sedimentation

Water Reclamation Plant

3
7500m*/d WAS

overflow
WAS thickening

Holding dams Thickened

sludge

Dewatered

liquor

Drying beds

Stabilised sludge piled up for
use as fertilizer etc

Evaporation ponds

Figure 2. Process flow diagram of wastewater treatment plant B, illustrating the major treatment stages, return
activated sludge (RAS), waste activated sludge (WAS), and integration of backwash water from the New Goreangab
Water Reclamation Plant. Arrows indicate the direction of wastewater flow

Journal of Pure and Applied Microbiology

5

www.microbiologyjournal.org



Endjala et al | J Pure Appl Microbiol. 2026. https://doi.org/10.22207/JPAM.20.1.10

isolates is consistent with previous studies
reporting their prevalence in environments
impacted by human and animal waste.?%3°
Their outer-membrane structures and lipid A
modifications promote multidrug-resistance
by reducing permeability and supporting ARG
exchange.? Lipopolysaccharides (LPS) are essential
components of the outer membrane of Gram-

Gram staining resulits

negative bacteria, contributing to membrane
stability and protection against environmental
stress. These organisms often harbor antibiotic
resistance genes (ARGs) that provide multidrug
resistance to clinically significant antibiotics
and facilitate the spread of resistance across
environmental and clinical settings.**

Bl GN

8 20-

-

)

2 m GP

= 154

S

S

>

S 10+

o

(Yo

)

5 5

2

€

=]

= 0- T
Plant A Plant B Plant C

Wastewater Treatment Plants

Figure 3. Distribution of Gram-positive and Gram-negative bacterial isolates across Plants A, B, and C (n = 47).
Gram-positive bacteria predominated in Plants B and C, whereas Plant A showed a balanced composition

Bacterial species frequencies in different Wastewater
Treatment Plants

§10
g 9
g 8
g 7
; -
w 6
2 =
2 5
2 B
a 4
@ B
= —
s 3
o B
o 27
i P01 L] ===
g ! iseen ) gabae